
October 05, 2022
Version 1.1

This manual replaces all editions with an earlier date.

Mounting adapters
Sweepaway™ push broom

Sweepaway™



2

SweepAway™ push broom

Table of Contents
H23663 - Fork lift kit, HSL. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                3
H23664 - Fork lift kit, HSM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               4
H23665 - Fork lift & Angeling kit CAT 1,2,3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                   5
H23572 - Mount to 2050/2200LT lift frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                   6
H25037 - Mount to SnowStriker-SP lift frame. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                 7
H24447 - Mount to SnowStriker-VP lift frame. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                 8
H23844 - Cylinder kit for Angeling kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       9
H23667 - 3 -Point hitch kit, HSL, CAT 1, 2, 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                10
H23668 - 3 -Point hitch kit, HSM, CAT 1, 2, 3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                10
H23784 - Quick coupling triangle kit, CAT 0/Communal	�����������������������������������������������11
H23953 - S30 excavator hitch, HSM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       12
H23669 - S40 excavator hitch, HSM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       12
H23670 - S45 excavator hitch, HSM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       12
H24060 - S50 excavator hitch, HSM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       12
H23796 - S60 excavator hitch, HSM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       12
H23958 - S70 excavator hitch, HSM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       12
H23892 - NTP10 /S1 /B20 excavator hitch, HSM	���������������������������������������������������������13
H24761 - Lehnhoff MS03 excavator hitch, HSM	�����������������������������������������������������������14
H24766 - Lehnhoff MS08 excavator hitch, HSM	�����������������������������������������������������������14
H24105 - Gjerstad GJ500 excavator hitch kit. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                15
H23671 - Euro. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        16
H23674 - Universal mount plate, HSM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                     17
H24946 - Bucket mount kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              17
H23543 - Skid-steer mount kit. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                            18



2 3

SweepAway™ push broom

H23663 - Fork lift kit, HSL
Item Qty Part no. Description
1 2 H23695 Fork mount
2 2 H23699 End plate
3 4 HF12653 Hex Bolt DIN933 8.8 M10x30 ZN
4 8 HF15127 Washer DIN 125 M10
5 4 HF15064 LOCK NUT DIN 985 M10
6 8 HF12477 Bolt M16x80 DIN 931 8.8 ZN
7 16 HF15130 DIN 125 M16 ZN 
8 8 HF15074 Lock nut DIN985 ZN M16

SweepAway™ push broom

6
7

1

8 7

23 4 4 5



4

SweepAway™ push broom

H23664 - Fork lift kit, HSM
Item Qty Part no. Description
1 2 H23695 Fork mount
2 2  H23702  Pin 19x175 
3 8 HF12453 Bolt M16x100 DIN 931 8.8 ZN 
4 16 HF15130 DIN 125 M16 ZN DIN 125 M16 ZN
5 8 HF15074 Lock nut DIN985 ZN M16

2

3

4

1
54



4 5

SweepAway™ push broom

H23665 - Fork lift & Angeling kit, CAT 1, 2, 3
Item Qty for HSL Qty for HSM Part no. Description
1 1 1 H23815 Front beam
2 1 1 H23819 Rear beam
3 1 1 H23823 Base
4 1 1 H23840 Locking pin
5 1 1 H23839 Center bolt
6 1 1 HF15082 Loch nut M24 
7 2 2 HF15339 Washer DIN 6340 M24
8 1 1 HF16074 Locking pin ø4mm
9 10 6 HF12477 Bolt M16x80 DIN 931 8.8 ZN
10 12 12 HF15074 Lock nut DIN985 ZN M16
11 24 24 HF15130 DIN 125 M16 ZN
12 2 6 HF12453 Bolt M16x100 DIN 931 8.8 ZN

9

11

10

11

1

2

3

12 12 9

7

5

7
6

4

8

10

11

9
11



6

SweepAway™ push broom

H23572 - Mount to 2050/2200LT lift frame
Item Qty Part no. Description
1 1 H23573 Frame for PH1 mount kit
2 1 H23580 Beam for PH1 mount kit
3 1 H23587 Adjustable top link
4 2 H21208 Pin 19x102
5 2 H22113 Locking pin
6 2 HF12735 M20x55 DIN 933 8.8 Zn
7 4 HF15134 Washer DIN 125 M20 ZN
8 2 HF15078 Lock nut DIN985 8.8 Zn M20
9 4 HF12476 Bolt M16x75 DIN 931 8.8 ZN 
10 8 HF15130 DIN 125 M16 ZN 
11 4 HF15074 Lock nut DIN985 ZN M16 

1 3

2

6 7 8

9 10 11

4 5



6 7

SweepAway™ push broom

H25037 - Mount to SnowStriker-SP lift frame
Item Qty Part no. Description
1 1 H25937 Beam for QH mount kit
2 1 H24449 Frame for QH mount kit
3 1 H23587 Adjustable top link
4 2 H22113 Locking pin
5 2 H21208 Pin 19x102 
6 6 HF15134 Washer DIN 125 M20 ZN 
7 2 HF12735 M20x55 DIN 933 8.8 Zn 
8 2 HF15078 Lock nut M20 
9 4 HF12476 Bolt M16x75 DIN 931 8.8
10 8 HF15130 DIN 125 M16 ZN 
11 4 HF15074 Lock nut DIN985 ZN M16 

1

9

10

2

5

10
11

4
3

11
10

7

6

8



8

SweepAway™ push broom

H24447 - Mount to SnowStriker-VP lift frame
Item Qty Part no. Description
1 1 H24448 Beam for QH mount kit
2 1 H24449 Frame for QH mount kit
3 1 H23587 Adjustable top link
4 2 H22113 Locking pin
5 2 H21208 Pin 19x102
6 6 HF15134 Washer DIN 125 M20 ZN
7 2 HF12735 M20x55 DIN 933 8.8 Zn
8 2 HF15078 Lock nut M20
9 4 HF12476 Bolt M16x75 DIN 931 8.8 ZN
10 8 HF15130 DIN 125 M16 ZN
11 4 HF15074 Lock nut DIN985 ZN M16

2

1

5

7 6

11

10

9 10

4
3

86

6



8 9

SweepAway™ push broom

H23844 - Cylinder kit for Angeling kit
Item Qty Part no. Description
1 1 H23832 Cylinder 40/20-150
2 2 H23843 Pin Ø20-64
3 4 HF16161 Spring pin DIN 1481 6x32
4 4 HF15134 Washer DIN 125 M20 ZN 

2
3

4
4

3

1
2

3
4

3
4



10

SweepAway™ push broom

H23667 - 3-Point hitch kit, HSL, CAT 1, 2, 3
H23668 - 3-Point hitch kit, HSM, CAT 1, 2, 3
Item Qty Part no. Description
1 1 H26742 Frame

2 1 H26748 Bracket, HSL
1 H26751 Bracket, HSM

3 2 H21262 Pin 22x190
4 4 H22113 Locking pin 
5 1 H21208 Pin 19x102
6 1 H26754 Pin Cat II (25,4x110) 
7 4 HF15113 Washer M12 Zn 225HV
8 2 HF12991 Bolt M12x90 8.8 DIN93
9 6 HF12476 Bolt M16x75 DIN 931 8.8 ZN
10 12 HF15130 DIN 125 M16 ZN
11 6 HF15074 Lock nut DIN985 ZN M16
12 2 HF15057 Lock nut DIN 985/10 ZN M12 

2

1

6
4

5

3

7

9
10

11

8

6

12

Image shows H23667 - 3-point hitch, HSL, CAT 1,2,3



10 11

SweepAway™ push broom

H23784 - Quick coupling triangle kit, CAT 0/Communal
Item Qty Part no. Description
1 1 H23785 Frame
2 1 H23790 Support
3 1 H20529 Bracket 25×65-60
4 2 HF18685 Bolt M12x70 8.8 DIN93
5 5 HF15128 Washer DIN 125 M1
6 3 HF15068 Lock nut DIN 985/8 M12
7 2 HF12393 Hex Bolt DIN931 ZN M10x130
8 2 HF15127 Washer DIN 125 M10
9 4 HF12477 Bolt M16x80 DIN 931 8.8 ZN
10 8 HF15130 DIN 125 M16 ZN
11 4 HF15074 Lock nut DIN985 ZN M16
12 1 HF19359 DIN 7991 M12x45 ZN

2

1

7 8

12

45
3

6
55

6

9 10

11
10



12

SweepAway™ push broom

H23953 - S30 excavator hitch, HSM
H23669 - S40
H23670 - S45
H24060 - S50
H23796 - S60
H23958 - S70
Item Qty Part no. Description

1 1

H23954 S30 excavator hitch
H23737 S40 excavator hitch
H23748 S45 excavator hitch
H24061 S50 excavator hitch
H23797 S60 excavator hitch
H23959 S70 excavator hitch

2 6 HF12454 Bolt M16x110 DIN 931 8.8 ZN
3 12 HF15130 DIN 125 M16 ZN
4 6 HF15074 Lock nut DIN985 ZN M16

1 4
3

2

3

Image shows H23953 - S30 Excavator hitch, HSM



12 13

SweepAway™ push broom

H23892 - NTP10 /S1 /B20 excavator hitch, HSM
Item Qty Part no. Description
1 1 H23893 NTP10 hitch frame
2 3 H23905 Play adjustment plate
3 2 HF15023 Nut DIN934 ZN M20
4 6 HF12669 Bolt M12x20 8.8 DIN933
5 6 HF15128 Washer DIN 125 M12
6 2 HF12723 Hex Bolt DIN933 8.8 M20x120 ZN
7 8 HF12453 Bolt M16x100 DIN 931 8.8 ZN
8 8 HF15074 Lock nut DIN985 ZN M16
9 16 HF15130 DIN 125 M16 ZN

8

9

7
9

4
5

2

6

3

1



14

SweepAway™ push broom

H24761 - Lehnhoff MS03 excavator hitch, HSM
H24766 - Lehnhoff MS08

Item Qty Part no. Description

1 1 H24779  Lehnhoff MS03 excavator hitch
1 H24780 Lehnhoff MS08 excavator hitch

2 6 HF12454  Bolt M16x110 DIN 931 8.8 ZN
3 12 HF15130  DIN 125 M16 ZN 
4 6 HF15074  Lock nut DIN985 ZN M16

1

4

3

2

3

Image shows H24761 - Lehnhoff MS03 excavator hitch, HSM



14 15

SweepAway™ push broom

H24105 - Gjerstad GJ500 excavator hitch kit
Item Qty Part no. Description
1 1 H24106 GJ-500 excavator hitch
2 6 HF12454 Bolt M16x110 DIN 931 8.8 ZN
3 12 HF15130 DIN 125 M16 ZN
4 6 HF15074 Lock nut DIN985 ZN M16

1
4

3

2

3



16

SweepAway™ push broom

H23671 - Euro
Item Qty Part no. Description
1 1 H20348 Euro Welded
2 1 H23674 Universal mount plate HSM 
3 8 HF19397 M24x50 DIN933
4 8 HF10508 Locknut DIN 985 M24
5 8 HF15136 Washer DIN 125 M24

2

3

4

51



16 17

SweepAway™ push broom

H23674 - Universal mount plate, HSM
Item Qty Part no. Description
1 1 H25030 Front plate
2 1 H25031 Side plate LH
3 1 H25032 Side plate RH
4 2 H25053 Plat

4 12 3

H24946 - Bucket mount kit
Item Qty Part no. Description
1 2 H24947 Bucket mount bracket

1



18

SweepAway™ push broom

H23543 - Skid-steer mount kit, HSM
Item Qty Part no. Description
1 1 H25029 Universal mount plate HSM
2 1 H23545 Bracket Right Bobcat
3 1 H23544 Bracket left Bobcat
4.1-4.6 1 H29970 Bolt kit Bobcat Skid-steer loader mount
4.1 4 HF15078 Lock nut DIN985 8.8 Zn M20
4.2 4 HF12732 M20x40 DIN 933 8.8 Zn
4.3 8 HF15134 Washer DIN 125 M20 ZN
4.4 4 HF19363 DIN 7991 M12x35 ZN
4.5 4 HF15191 Washer DIN 9021 ZN M12
4.6 4 HF15068 Lock nut DIN 985/8 M12

4.2
4.3

13

2

4.3
4.14.5

4.6

4.4



18 19

SweepAway™ push broom



Construction, specifications and other details are subject to change without notice.

Oy HillTip Ab
Pukkisaarentie 6
FIN-68600 Pietarsaari
Finland

   +358 50 5983 026
   +358 50 3659 415
www.hilltip.com
info@hilltip.com


